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im#i, ...t*& 
FACE PLATE, ARM TOP COVER 

NO lll&Mi~ 339RBL 255RBL lffl &M~ PARTS NAME PART NO -25 -25 QTY 
1 15035 "' * 1 m• FACE PLATE 
2 15036 * * 1 •• HINGE 
3 15039 * * 6 .d:: II) n i; SCREW 1/8X44 L=3.5 
4 15037 * * 1 m•it n FACE PLATE SPRING 
5 15039 * * 2 .d:: ii) t.l I; SCREW f/8X44 L=3.5 
6 15038 * * 1 iffi':j{i :f A RUBBER 
7 13556 * * 1 ffitfi ARM TOP COVER 
8 8040 * * 2 .d::li> tl I; SCREW 9/64x40 L=8.0 
9 81001-L * * 1 ..t.t& ARIA TOP COVER 

10 11007 * * 1 ~-~!!~ 0 IL LEVER IND I CA TOR 
11 81002-L * * 1 ..t.tfi ~ - f- If 7 ~ :I GASl<ET 
12 15007 * * 7 .11: NJ n t SCREW 9/64x40 L=10.0 
13 36708 * * 1 ;{;ff",<- THREAD TAKE UP COVER 
14 6031-02 * * 1 .d:: ti> t.l I; SCREW 11/64x40 L=9.0 
15 11006 * * 1 ..t.tiiUI ARIA TOP COVER THREAD GUIDE 
16 13076-02 * * 1 t 7" NUT 7/32X32 
17 15086 * * 1 ~111lfflitfilitl. OIL CONTROL SPRING 
18 8040 * * 1 .11:11) n i; SCREW 9/64x40 L::::8.0 
19 11142 * * 1 'J7v't- WASHER 
20 11004 * * 1 ~Ailfllitr {, IJ OIL REGU.LATOR 
21 10597 * * 1 .11: II) tl I; SCREW 1/8x40 L=3. 3 
22 15058 * * 1 ~~iillfitlll OIL REGULATING STUD 
23 15059 * * 1 -~;&llfi7- 7 9 Y rJ' OIL REGULATING SPRING 
24 15057 * * 1 M~iillfi;, 1 '{ ,1, OIL REGULATING DIAL 
25 8009 * * 1 Jl:N> n i; SET SCREW 15/64X28 L=7. 5 
26 15038 * * 1 _t~:f At_t RUBBER 
27 15034C .* * f ~ -=--1H· .:r.- 7', 5lfli!t(A!l) OIL TUBE AND OIL WICK COMPLETE 
28 
29 

' 30 15054 * * 1 ii!i~tt It Ct) THREAD GU I DE (UPPER) 
31 10685 * * 2 .11:NJ tl I; SCREW 3.4x36 L=6.5 
32 10759-A * * 1 ii!i~tt It CF) THREAD GU I DE (LOWER) 
33 10760 * * 1 ii!i~tf lj 7 ~ JI, I- FELT 
34 10685 * * 1 .d::tl> t.l t SCREW 3.4x36 L=6.5 
35 81003-L * * 2 .11:tl>tl. t SCREW 11/64x40 L=I! 
36 81004-L * * 1 ~~l!ffl.:U: BOBBIN WINDER COIIPLETE 
37 81005-L * * 2 .d:: NJ n i; SCREW 9/64x40 L=4.5 
38 81006-L * * 1 *!!9-tv,r-;, THREAD CUTTER 
39 81007-L * * 1 .,. ;J ., -{: o/ k fffl.ft THREAD TENSION REGULATOR ASSY 
40 81008-L * * 1 -tt;,,qi19 RUBBER PIUG <Ii 19 

2 
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;Jc; It::,,-. _t.fffl, 7- 1) -

TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

NO aii~-~ 339RBL 255RBL Iii! ~$i PARTS NAME PART NO -25 -25 QTY 
1 82001-l * * 1 .t:WI ARM SHAFT 
2 15033 * * 1 ..t-~;1t; Oil WICK 
3 10506 * * 1 .t:flfl~f.t tl t; OIL STPP SCREW 7.85X20 L=6.0 
4 10577 * * 1 :1-IJ-jff!L, t:l (; PULLEY ADJUSTING SCREW 6. 75X24 L=11.0 
5 19414 * * 1 1l 7 ;.,9 ~-':,, 9 ;.,JJ b. NEEDLE BAR CRANK 
6 19415 * * 1 fllil.~11) t.l t; POSITION SCREW 1/4X28 l=20.0 
7 19416 * * 1 .ltll)t.l(; SET SCREW 1/4X28 l=14. 0 
8 10563 * * 1 ..tflfl~ J1 JI, (liff) '7 7 'V '( WASHER 
9 10562 * * 1 ..tflfl~ ;, ,1, om) ARM SHAFT BUSH I NG (LEFT) 

11 10524 * * 1 .lt.Y>t.l(; SET SCREW 6. 75X24 L=6.5 
13 10725 * * 2 ..tifl!I~ J1 ,1, orin 7:,.. JV 1- OIL FELT 
14 13074 * * 1 ..t-"'., IJ ;., !/ ;- - ?. ARM SHAFr BALL BEAR ING ADAPTOR 
15 10567 * * 1 ..tflfi"'., IJ ;., !/ ARM SHAFT BALL BEARING 
16 13361 • • 1 ..tft!I"'., IJ ;., !/ /J 7 - ARM SHAFT BALL BEARING ADAPTOR SLEEVE 
17 19418 • * 2 .lt.Y> t.l (; SET SCREW 1/4X28 L=4. 5 
18 10568 * * 1 )ft~ I., IJ ;., !/ BALL BEARING RETAINING RING 
19 10571 * * 1 ..t.flfl~., IJ ;., !/ ;- -7-.il:II) t.l t; SCREW 6. 75X24 L=20.0 
20 10504 * * 1 :t-lJ- MACHINE PUllEY 
21 10943 * * 1 3t* IJ ;/ !/ FEED INDICATING 0,/0 BELT GUARD) 
22 10566 * * 1 x* IJ Y !/ n i; SET SCREW 1/4X32 L=5. 5 
23 10576 * * 1 1Il:Jf ~ II) t.l (; POSITION SCREW 15/64X28 L=21.0 
24 10579 * * 1 .lt.Y> ti t; SET SCREW 15/64 X28 l=20. 0 
25 10569 * * 1 ~JI, l- :1-IJ- ARM SHAFT CONNECTING BELT PULLEY 
26 10574 * * 2 ~,1, l- :1-IJ-•J /!/ BELT PULLEY SPRING FLANGE 
27 10571-G * * 1 ~,1, l- :1-IJ -.ltd> t:l (; SET SCREW 6. 75X24 L=20.0 
28 10570 * * 1 ~Ji,J-:1-IJ-t!;;tlt; POSITION SCREW 6. 75X24 L=14.5 
29 10524-G * * 1 ~ Jt, l- :1-IJ - t!;., ti C .It.tit; POSITION SCREW SET SCREW 6. 75X24 L=6.5 
30 10621 * * 1 3'1ii;.,1l'~Jl,J- ARM SHAFT CONNECTING BELT 
32 150240 * * 1 ;J;:ff <ID . THREAD TAKE UP LEVER COMPLETE 
32 15024 * * 1 ;J;:ff. THREAD TAKE UP LEVER 
33 15026 * * 1 ;J;:ffffi ~ THREAD TAKE UP LEVER DRIVING STUD 
34 10728 * * 1 ;J;:f!llffil:' ~il!; OIL WICK 
35 10528 * * 1 $j-f*9 7 ;., 7 NEEDLE BAR CONNECTING LINK 
36 15013 * * 1 ;kf!ll l:" ;., THREAD TAKE UP LEVER HINGE STUD 
37 11042 * "' 1 ,i;ff t: ;.,~il!; OIL WICK 
38 10524 * * 1 ;J;:ff. t: ;., .It NJ tl t; SET SCREW 6. 75X24 L=6.5 
39 10523 * * 1 tf-Ml1l ");.,? 11;., NEEDLE BAR CONNECTING LINK STUD 
40 10726 * * 1 Mt$!!,;,, 9 !!' ;.,~;i; OIL WICK 
41 15038 * * 1 i!ll :f J,. tt RUBBER OIL STOPPER 
42 19417 * * t tttf 7 "J;., 7 11;., .11:NJ tit;(~) SCREW 1/4X28 L=6.5 
43 19418 * * 1 tttt; , ;; !l t! ;., .it .Y> ti i; (,s) SCREW 1/4X28 L=4.5 
44 10551 * * 1 ~ffi!ll~lt THREAD TAKE UP LEVER Oil GUARD 
45 10650 * * 1 ;J;:ffi!ll~ It .It II) tl (; SCREW 3.4X36 L=6.0 
46 107720 * * 1 _t.)l~O ",Jr LIFTING ECCENTRIC CONNECTING OOl!PLETE 
47 10772 * * t _t)l~O ",Jr LIFTING ECCENTRIC CONNECTION 
48 10773 * * 1 =- f JI,~; ') ;., ')' NEEDLE BEARING 
49 19427 * * 1 ipj!p ;l _t '"f' /J A LIFTING ECCENTRIC 
50 19508 * * 2 '*1jffll..t'°F b AJl:11) tl (; SET SCREW 1 /.4X40 L:5. 5 
51 11879 * * t ipjljH ..t '"F /J A h 7 - LIFTING ECCENTRIC COLLAR 
52 10573 * * 2 q:aj!p .l ..t'"f' h A /J 7 - .il: NJ t.l t; SET SCREW 7/32X32 L=11.0 
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:tqt If*, Jfl tlll .If. 
PRESSER BAR, VIBRATING PRESSER BAR 

NO all~if:.\} 339RBL 255RBL J&li lfh~ PARTS NAME PART NO -25 -25 QTY 

1 10540 * * 1 11fl;l.~ PRESSER BAR 
2 10539-A * * 1 jljl ;l ~ ('"F) ) ;, JI., PRESSER BAR .BUSHING (LOWER) 
3 10161 * * 1 11:!I) t.l l\ SET SCREW 6. 15X24 L=11. 0 
4 10538 * * 1 NI ;t ~CtJ ;1 ;, Jv PRESSER BAR BUSH I NG (UPPER) 
5 10161 * * 1 11:,l/) t.l I; SET SCREW 6. 75 X 24 L=11. 0 
6 10541 * * 1 ifjl;l~~~ PRESSER BAR POSITION GUIDE BRACKET 
7 10662 * * 1 11:!I) t.l I; SCREW 5/32 X 40 L=6. 5 
8 10543 * * 1 *~- PRESSER BAR POSITION GUIDE 
9 10761 * * 1 11:,l/) t.l I; SET SCREW 6. 75X24 L=ll. 0 
10 18479 * * 1 ifjllt$ttll! PRESSER BAR LIFTING BRACKET 
11 19518 * * 1 ifjl;l~ffil!.t.l t, SCREW 11/64X4:() L=14.0 
12 10546-A * * 1 ifjl ,t ~ttl l! "Ff& TENSION RELEASE SLIDE 
13 10547 * * 1 jljl ,t l$ttl l! "Ft& If tl TENSION RELEASE SPRING 
14 18480 * * 1 < <1>!:f!lta>') tl t, LIFTING BELL CRANK SCREW 11/64X40 L=8. 0 
15 13360 * * 1 jljl ;l. •1a l! 1) ;, 'J' PRESSER BAR SPRING BARCKET 
16 13365 * * 1 ifjl ;l •JB l!! 1J ;, 'J'.tl t, PINCH SCREW M4XO. 7 L=9.0 
17 10659 * * 1 fljllJ:.lf l, ,,_ PRESSER BAR LIFTER 
18 10660 * * 1 fljl ;lJ:.tf l, ,~-I!;, tl t, HINGE SCREW 4.5X32 
19 10796 * 1 ?l'il!ll LIFTING PRESSER FOOT 
20 10664 * * 1 ?i'jljl .t.11:a>') tl t, SCREW 3.4X36 L=9.0 
21 19425 * * 1 ffiflll LIFTING ROCK SHAFT ' 

22 10514 * * 2 ffiflll;!;, Jt-- LIFTING ROCK SHAFT BASHING 
23 16709 * * 1 ffiflll ~ ;, tl [; SCREW 1/4X28 
24 19516 * * 1 ffiflll ~ ;, tJ. t, t "/ NUT 1/4X28 
25 10728 * * 1 ffiflll ~ ;, tl t, 51tl~ OIL WICK 
26 10558C * * 1 {Q.l*¾o/~ LIFTING BELL CRANK COMPLETE 
27 10558 * * 1 < Q,)* LI FT ING BELL CRANK 
28 10557 * * 1 < ID*j!ii!/ (::k:) LI FT I NG BELL CRANK LI NI< 

29 10556 * * 1 < Q) *ili\!i (IJ,) VIBRATING PRESSER BAR CONNECTING LINK 
30 34713 * * 1 i:flt1jl;l.f' VIBRATING PRESSER BAR 
31 10554 * * 1 41¥!1 ;l. 7,/ I) :,, 'J' VIBRATING PRESSER BAR EXTENSION SPRING 
32 10553-A * * 1 ipt1jl}. ;,. -f ') ;, 'J'~ VIBRATING PRESSER BAR EXTENSION 
33 15060 * * 1 i:flt11'1Mijljlt.,tlt; SCREW 6/16X24 L=16.0 
34 15118 * * 1 ffi n 11: RL:n. VIBRATING PRESSER BAR SLIDE BLOCK 
35 19411G * * 1 tpjljl 1 (ffi) VIBRATING PRESSER FOOT COMPLETE 
36 19411 * 1 tpjljll VIBRATING PRESSER FOOT 
37 17.104 * * 1 q:iifjl;t.11:.l'J tl t; PINCH SCREW 11/64X40 L=6. 0 
38 10548-A * * 1 iljl 1 t!>l!tt! ~ffitL.d:.ll>ffi. LIFTING BRACKET GUIDE BLOCK 
39 10519 * * 1 11:a>') t.l t, PINCH SCREW 6. 75X24 L=17.5 
40 15111 * * 1 t: y PIN 
41 19419 * * 1 J:. "F :b A ilia f.: ~ :f LIFTING ECCENTRIC CONNECTING <;RANK 
42 19420 * * 1 J:.7':b Aj!~t.!~ i~tl t; PINCH SCREW 1/4X28 L=16. 0 
43 10775 * * 1 .t:ifi\!iO 7 ff.ltt.l (; HINGE SCREW 7/32X32 
44 10703 * * 1 .tit.ii!/ o o/ r f.!t t.i i; '7 'Y $, >t - WASHER 
45 10774 * * 1 J:.jl~O "/ r 1< 1 -f LIFTING ECCENTRIC CONNECTION COLLAR 
46 * * l ?"$-'<- WASHER 
47 * * 1 t- o/ ~ NUT 7/32X32 
48 10185 * 1 ?1'1' ,l (1/4) LIFTING PRESSER FOOT(l/4) 
49 10285 * 1 'flilll ;t (1 / 4) VIBRATING PRESSER FOOT(l/4) 
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~~±~, )&~ 0 o/ f 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

NO $ifAffi:~ 339RBL 255RBL ~- ~~ PARTS NAME PART NO -25 -25 QTY 

1 15110-A * * 1 tt•±~. NEEDLE BAR ROCK FRAME 
2 11875 * * 1 tt•±~ t::,, HINGE STUD 
3 10525 * * 1 11:11) tJ. C SET SCREW 6. 75X24 L=9.0 

4 15117 * * 1 ffl:it.11::fi SLIDE BLOCK PLATE 
5 8100 * * 2 ffl:lt.11::~.11::11) tJ. C SCREW 9/64X40 L=6.5 
6 15031 * * 1· iH$±t:l)ll!itt- OIL WICK 
7 84001-L * * 1 ,( 7-Jv NEEDLE BAR ROCK FRAME POS !Tl ON BRACKET 
8 10561 * * 2 .I.I: II) t.l t; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 
9 16703 * * 1 tt~ NEEDLE BAR 
10 15089 * * 1 iHCt~ffi THREAD GU IDE 
11 8140553 * * 1 ;f-11::11) ti C SCREW 1 /8X40 L=4. 5 
12 N0122 * * 1 M NEEDLE 
13 19426 * * 1 tt•tfi!i'! NEEDLE BAR CONNECTING STUD 
14 13365 * * 1 tt•j{qi'!.tlC PINCH SCREW M4XO. 7 L=9.0 
15 10726 * * 1 tt~1Si'! )ll!;f; OIL WICK 
16 84002-L * * 1 ..tm1J¥- NEEDLE BAR ROCK FRAME ROCK SHAFT 
17 118760 * * 1 ..tm IJ ¥-11i.3i <ffi) SLEDE BLOCK COMPLETE 
18 11877 * * 1 ..tm 1J ¥-M3i SLIDE BLOCK 
19 11876 * * 1 .tm IJ ~ t: :,, tJ. C SLIDE BLOBK STUD 
20 10581 * * 1 ..tm IJ ~ It :,, tJ. C .I.I: .l'J tl C SET SCREW 7/32X32 L=7.0 
21 15016 * * 1 ii~ ROCK SHAFT CRANK 
22 10519 * * 1 ilta'*.YJ tl C PINCH SCREW 6. 75X24 L=l7.5 
23 * * 1 i!!~IJ 'Y f ROCK SHIFT CRANK CONNECTION 
24 10728 * * 1 ilii!it:l 'Y fjjll~ OIL WICK 
25 * * 1 Jlii(O-:; f.llil.-l'l C (,j,) SCREW 9/32X28 L:==23.5 
26 8105 * * 1 i!~O-:; f.llil.-l'l C (,j,) t, ~ NUT 9/32X28 
27 * * 1 i!.faQ-;, F.llil.tJ. C (;k) SCREW 5/16X28 L=29.5 
28 * * 1 mHNffl!JLi 7 NEEDLE BAR ROCK FRAME REGULATING PIPE 
29 15019 * * 1 mlJ~ft/:!¢ i FEED ROCK SHAFT CRANK 
30 10754 * * 1 m IJ ~~ f.! ¢ i '* t.l C PINCH SCREW 6. 75X24 L=16 
31 * * 1 ? o/ y '( WASHER 
32 * * 1 i!!tai:I '7 F .llil.t.l C (;k) t o/ ~ NUT 5/16X28 
33 10779 * * 1 ~iltfljl ! ll!J l! :,, CLIP 
34 10778 * * 1 ~ilt OLK WICK 
35 4221 * * 1 ~iltfljl ,l OLK WICK ETAINER 
36 15007 * * 1 *tlil~~ rnD .11::9> tl c SCREW 9/64X40 L=10.0 
37 * * 2 tl C SCREW 9/64X40 L=12.0 

8 



7' i:3, :Jf¥I*':*:ffi1 \* 
KNEE LIFTER LIFTING LEVER~ PRESSER BAR SPRING 
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:*:: 5 , fl¥ I~:*:: :tJi , " :t-
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

NO al!il'Mi~ 339RBL 255RBL ~· mi~ PART NO -25 -25 QTY PARTS NAME 

1 85001-L * * 1 *cs KNEE LIFTER LIFTING LEVER 
2 85002-L * * 1 ;k;ii_,.!.l:.,ll) tl,t; HINGE SCREW 6.35X24 
3 13059 * * 1 c!llitl SPRING 
4 11154 * * 1 5lft.1.!.l:..!/Jtlt;; SCREW 6.75X24 
5 85003-L * * 1 jljll!!;tv1\'-B LIFTING LEVER 8 
6 85004-L * * 2 .!.l:..IIJ n t;; HINGE SCREW 6.35X24 
7 85005-L * * 1 jfjl~ ,t vii- A LIFTING LEVER A 
8 85006-L * * 3 .!.I:. b') tl t;; HINGE SCREW 6.35X24 
9 
10 85007-1. * * 1 I., ,t- LONG LEVER 
11 85008-L * * 2 "fffi WASHER 
12 
13 
14 
15 
16 10705 * * 1 jljl ,t •*~ Ii tl PRESSER BAR SPRING (FLAT) 
17 10706 * * 1 ;k;~lf n~ It tl t;; PRESSER BAR SPRING SUPPORT SCREW 
18 11156 * * 1 *till1' "mffiI tl t;; PRESSER BAR SPRING REGULATING SCREW 

' 

10 



"f'fdl, 1'~JL, t,.. -;I-•)-, ~ 1,) 71.b,. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 
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7'~ ... 7'« Jl, r --/'-IJ --. US 1) jJ k 

HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

NO $~-~ 339RBL 255RBL lilt ~~ PART NO -25 -25 QTY PARTS NAME 

1 86001-L * * 1 '"F- HOOK DRIVING SHAFT 
2 10782 * 1 '"Ftill (ili/) j } JI, HOO~ DRIVING SHAFT BUSIING(FRONT) 
3 10571 * * 1 .11: .!I) tl [; SET SCREW 6. 75X24 L=20.0 
4 11080 * * 1 "Fflll(litr) j Jf JI, 7 :<. Jl,, I- OILING FELT 
5 10605 * * 1 rtil! (ljt) ;e J ,1- HOOK DRIVING SHAFT BUSIING(MIDDLE) 
6 10522 * * 2 .lJ:.!I) ti[; SET SCREW 6. 75X24 L~14.0 
7 10729 * * 1 j ? /1,ilfl;F_; OIL WICK 
8 30157 * * 1 '"Fflll...: 7 ') .:,, !I 7-7- HOOK DRIVING SHAFT BUSIING(BACIO 
9 10571 * * 1 .11:.!I) tl t SET SCREW 6. 75X24 L=20.0 
10 10609 * * 3 ~{.J-9 .:,,1'.11:.!l)t.l [; SCREW 3.4X36 L=5.5 
11 10567 * * 1 "f'1!1,-.: 7 1) .:,, !/ BALL BEAR I NG 
12 10607 * * 1 '"f'fllj...: 7 IJ .:,, !f jJ 7 - COLLAR 
13 10566 * * 1 .11:.!I) tl t SET SCREW 1/4X32 L=5.5 
14 . 10658 * * 1 {n:IUkU) t.i t POSITION SCREW 1/4X32 L=5.5 
15 10608 * * 1 i1tftt 9 .:,, 1' BALL BEARING RETAINING WASHER 
16 10610-01 * * 1 1-...:11,,,. :f'-•J- SAFETY CLUTCH PULLEY 
17 10574 * * 1 :f'-')-!/ ;,p- PULLEY SPRING FLANGE 
18 10611 * * 1 r...,.,1, 1- :r-•J-,u• SAFETY CLUTCH COLLAR 
19 10612 * * 2 .tf:.!I) t.l [; SCREW 1/4X32 L=10.5 
20 10615 * * 1 r...,.,1,, r- -:r-tJ -~tt n SAFETY CLUTCH LOCKING LEVER SPRING 
21 10614 * * 1 r....: ,1,, 1- :r - tJ -m it ;, HINGE PIN 
22 10581 * * 1 '"F ,-.: JI,, ,. :f- ') -W: It .:,, .tl:11> t.l [;. SCREW 7/32X32 L=7.0 
23 10619 * * 1 1-....:,1,,. :r-•J-7-:f!} ;;!I SAFE CLUTCH THROW INLATCH SPRING 
24 10618 * * 1 1-.--.:11, I- :f'-1J-1N!I!~ SAFE CLUTCH RATCHET CONNECTING LINK 
25 10616 * * 1 r ...! ,1, ,. :r - 1J -it.t: SAFE CLUTCH LOCKING LEVER 
26 10613 * * 1 '"f'...!Jl, I- :f'-IJ-it*l!.:,, HINGE STUD 
27 10581 * * 1 tthtit.:,,.11:N>t.l[;. SCREW 7/32X32 L=7.0 
28 10617 * * 1 1----: JI, t, ::1- lJ -11'Jlt SAFE CLUTCH RATCHET 
29 10620 * * 1 1-....: J\.- I- '1' - ') -IIIJ It .:,, SAFE CLUTCH THROW INLATCH PIN 
30 * * 1 '"Fflll ;( !I JI, HOOK DRIVING SHAFT BUSHING 
31 10723 * * 1 Cffi..11:)0lf 0-TYPE STOP RING 
32 10722 * * 1 tll!~ BEARING 
33 34007 * * 1 ~')Q7 I' FEED CONNECTING ROD 
34 34010 * * 1 iUitf LINK 
35 11953 * * 1 tl (; SCREW 7/32X32 L=5.5 
36 34011 * * 

. 1 ~ SHAFT 
37 34009 * * 1 ~') -//A FEED ECCENTRIC 
38 14114 * * 1 11:.!I) tit SCREW 1/4X32 L=6.5 
39 14116 * * 1 .lJ:.!I) t.l t SCREW 1/4X32 L=9.5 
40 10623 * * 1 i!Pl,IJ :,,;)" COLLAR ' 
41 10566 * * 2 .tl://J tit SET SCREW 1/4X32 L=5.5 
42 34008 * * 1 ¥fl I, ;I{ !I .:,, FEED REGULATING STUD 
43 10673 * * 1 '}. :r ') .:,, ,, SPRING 
44 10674 * * 1 .11:IIJ I!' .:,, PIH 
45 10638 * * 1 ;k.¥"{- HOOK DRIVING GFAR 
46 10639 * * 1 &.i\U~ .!I) n 1.; POS !Tl ON SCREW 1/4X32 L=8.0 
47 10766 * * 1 .tl://J tl t SET SCREW 1/4X32 L=7.0 
48 10637 * * 1 ~ ') _t7'jJ A tl t;f;j' FEED LIFTING CAM COMPLETE 
49 10658 * * 1 .tl: II) tl [; SET SCREW 1/4X32 L=5.5 
50 10950 * 1 1-flll (litr) ;( !I JI, HOOK DRIVING SHAFT BUSIING(FRONT) 
51 86002-L ,:~ * 1 -JJ 7- COLLAR 
52 10570 * * 2 Jl:.!l)tl(; SET SCREW 17/64X24 
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if-ffi, ~ LJ ± 'f:t, ~ I,) fib 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

l 
'-

22 

13 



itffit, ~ IJ ±~-- iis IJ ~ 
THROAT PLATE.FEED BAR.FEED ROCK SHAFT 

NO alliWifi~ 339RBL 255RBL 111:ll iWi~ PARTS NAME PART NO -25 -25 QTY 

1 10665 * 1 attii THROAT PLATE 
16425 * 1 attii THROAT PLATE 

2 6031-01 * 2 ittii.11: II) t.\' b SCREW 11/64X40 L=9. O 
6031-01 * 1 att&.11: /I) tl b SCREW 11 /64X40 L=9. 0 

3 87001-l * 1 ffltii(:ti) BED SLIOE(RIGHT) 
10061 * 1 ffltii(:ti) 1/4 BEO SLIDE(RIGHT)1/4 

4 10668 * * 1 fflt& A :f I} ~ !f SPRING 
5 10667 * * 1 #At&~ !I PIN 
6 87002-L * 1 fit&(ti:) BEO SLI OE (LEFT) 

10042 * 1 Jllit& (ti:) 1/4 BEO SLIDE(LEfT)1/4 
7 111660 * 1 § vt& <£11) BEO SLIDE (FRONT) OOOPLEETE 
8 10805 * 1 ts •J Mi FEEO DOG 

10485 * 1 i!IJ Ai FEEO DOG 
9 10_601 * * 2 i!•Ji!i.J.l:ll)t.l b SCREW 1/8X40 L=7.0 
10 10594 * 1 i!IJ ±et FEED BAR 

11065 * l i! 1) ±et FEED BAR 
11 10595 * * 1 :Jq_}* FEED LI FT ING GAIi FORK 
12 10596 * * 1 :Jq_/*7X.)1,J, OILING FELT 
13 10597 * * 1 .tl: /I) t.l (; SCREW 1/8X40 L=3. 3 
14 70129 * * 1 "q_)*J.1:11) t.1 t; SCREW 7/32X32 L=15.0 
15 10599 * * 1 :Jq_/*?o/'"'~- WASHER 
16 16704 * * 1 i! 1J Bi FEEO DR IV I HG ROOK FRAME 
17 18065 * * 2 i!IJ Bfi~tl b PINCH SCREW M5X0.8 L=14.0 
18 16705 * * l i!IJ±et~ ~tl (; FEED BAR HINGE PIN 
19 16706 * * 1 i!IJ±et~ ~t.l 1;t 7 ,- NUT 1/4X28 
20 87003-L * * 1 ~·Jflll FEED ROCK SHAFT 
21 10588 * * 1 i! IJ ~11-11 nv (AIJ) BUSH ING (FRONT) 
22 10522 .. * 1 ;,1 '1 Jv (M")J.1:11) t.l b SCREW 6. 75X24 L=14.0 
23 11068 * * 1 7 -{ .,._ LINER 
24 10761 * * 1 ;,1'111.- (f,/).11:I>'> t.l i; <tiM) SET SCREW 6. 75X24 L=11.0 
25 10593 * * 1 i!'J~h ,-(}f,J) COLLER (FRONT) 
26 10764 * * 2 J.l:11> t.l b SET SCREW 6. 75X24 L=4.5 
27 10763 * * l i! ') "")I ;, JI.-(~) BUSHIHG(BACK) 
28 10571 * * 1 ;,I ? JI-- (~) J.I: ll> t.l C SORE\¥ 6.75X24 L=20.0 
29 11068 * '!' 1 7 -{ .,._ LINER 
30 10525 * * 1 ;,I '1 JI-- ({t) J.I: .?IJ tl C (i!IWJ) SCREW 6. 75X24 L=9.0 
31 10593 * * 1 i! 1J ~ h 7 - (Ul) COLLER (BACK) 
32 to764 * * 2 .11:~ tl I; SET SCREW 6. 75X24 L=4.5 
33 16708 * * 1 J2S IJ lll'lt1J f.! .g * FEED ROOK SHAFT CRANK 
34 19420 * * 2 ~ IJ IIIM t.! -o 1 3t n r; PINOtl SCREW 1/4X28 L=16. 0 
35 11962 * * 1 j! IJ ~f,/ f.! .g j: ~ ;., FEED ROCK SHAFT CRANK STUD 
36 11954 * * 1 iis 1J411!Mt.!~ t ~ ~AB;!!. OIL WICK 
37 11953 * * 2 ~ 1) flll'Au" f.! -0 :£ ~ ~ J.I: II) t\ (.; SET SCREW 7/32X32 L=5.5 
38 11162 * 1 flttiiJ.1: II) tl b SCREW 11/64X40 L=9:0 
39 11163 * 1 11 !I PIN 
40 13085 * 1 1t l,tfiJ.l:UJ t.l (; SOREVI 13/64 X 32 

14 



I\ ':I 'J vi\-, 7'~ r.J C •:; ~-

FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

32 

~ 

1 () 

31 

~~:30 

1: 

29 

23 

17 2 
21 

15 



J\ ')I -7 Ir /\ -, 7'~ 9 0 'Y I-' 
FEED REVERSING LEVER.FEED DRIVING ECCENTRIC CONNECTION 

NO tlli!Mi~ 339RBL 255RBL ~- ~~ PARTS NAME PART NO -25 -25 QTY 

1 34031 * * 1 Jf,;, 7 v ,t- FEEO REVERS ING LEVER 
2 10845 * * 1 1< ';t 7 ., ,.<-~ta{; SCREW 15/64X28 L=ta. 0 
3 15208 * * 1 /f 'Y 7., 1(-~ FEEO REVERSING LEVER SHIFT 
-4 34019 * * 1 ,< :I- SPRING 
5 30618 * * 1 Iii ARM 
6 1365 • * 1 tl {; PINCH SCREW 15/64X28 L=16.0 
7 28152 * * 1· ~ SHAFT 
8 34027 * * 1 *IJ~ffl'l,)•A FEEO REGULATOR CAM 
9 10519 * * 1 ~ •J !il81'f ,)• A tl r; SCREW 6. 75X24 L=17.5 

10 11409 * * 1 J:!!ffi!j!~ ROUNDNESS OONNECTER 
11 11412 * * 2 -r ';t " NUT 
12 34033 * * 1 it•"- LINK 
13 34035 * * 1 tl. {; SET SCREW 9/64X40 L=15.0 
14 34048 * * 1 t.l,[; SCREW 5/16X24 L=t6.0 
15 34014 * * 1 •13:tJn~mn, REVERSE SEWING CRANK 
16 1365 * * 1 tl {; PINCH SCREW 15/64X28 l=16.0 
17 34005 * * 1 jli::-~ REVERSE BLOCK 
18 34012 * * 2 fflfi) SQUARE BLOCK 
19 34013 • * 2 *p;JJ& OUIDE PLATE 
20 15055 * * 4 7', "'l' ,{ n. [; SCREW 11/64X40 L=8.0 
21 34006 * * 1 ;h,- COLLAR 
22 11953 * * 2 .tt.11.it.1 c SET SCREW 7/32X32 L=5.5 
23 34044 * * 1 ~p;j4& QUIOE PLATE 
24 15060 * * 2 tl {; SCREW 5/16X24 L=16.0 
25 34040 * * 1 J( :f, SPRING 
26 34028 * * 1 i2s 1J Uilffif * V SCREW BAR 
27 18420 * * 1 o•J::,?' a-RING 
28 34029 * * 1 ;t ,{ ~ Jt, DIAL 
29 18417 * * 1 ti{; SCREW 11/64X32 L=8.0 
30 18418 * * 1 I!' :, PIN 
31 15729 * * 1 o/ Jt-,\11:iq. SRRING 
32 88001-l * * 1 I!'::, PIN 

' 
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7.J"-7±~ (~), '13--r 
HOOK SADDLE CRIGHT), HOOK 

23 

34 ~. 
~ 31 

29 1 
~ .. ~t 

r;.~ 
28 27 

20'--t /' ~·: 19-u ~ 
~ 41 

18~ 1---16 

~:: 
~17 

8 

36 

_ ______,~ 47 

3 L,. 
-~ 

··~!\ 
38 
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jJ -., ± 'B- (ti) " jJ "y 

HOOK SAODLE(RIGHT)-. HOOK 

NO $1iit-f!I- 339RBL 255RBL ltll lit PART NO -25 -25 QTY PARTS NM!E 
1 15090 * * 1 ;/J V ± $ (:f.i) HOOK SADDLE (RIGHT) 2 15092 * * 1 ::,- I- ,i.., k;,, PACKINQ 
3 15091 * * 1 -JJ .... ±~~ >' ;,, ~ (ti) OIL PRSERVIOR(RlGHT) 4 15007 * * 7 11: 1/J tl t; SCREW 9/64X40 L::otO. 0 
5 15095 * * 1 jJ A± tpt JI Jl, (.t) BUSHING(UPPER) 
6 11176 * * 1 11:d.>tlt; SCREl'I 7/32X32 l=5. 5 
7 

8 10657 * * 1 ,J,¥ ->t- HOOK DRIVING PlNION(SPIRAI.) 9 10658 * * 1 {Rfl,;kll.> tl (; POSITION SCREW 1/4X32 L=5. 5 
10 10767 * * 1 11: d) tl (; SET SCREW 1/4X32 L=-4. 5 
11 10644 * * 1 9 ,>',:, '<- WASHER 
12 15096 * * 1 :h ll.>±f¾ ~ >' ,1- CF) BUSH I NG (LOWER) 
13 11176 * * 1 .Ital> t.l e SCREW 7/32X32 L=5. 5 
14 15049 * * 1 ,t-:;f:1--±~ BOBBIN CASE OPENER LEVER 
15 10651 * * 1 NJ~<tll!;,, OPENER LEVER DRIVING SCREW sruo 16 10727 * * 1 !/J;i,ltll!;,,:1.x.,1-1- FELT 
17 10652 * * 1 :I-.., I- NUT 11/64X40 
18 11137 * * 1 :t-:;f :1--±e I!' ;,,,r ,{ :;f HINGE STUD OIL FURNISHING 1ll8E 19 15050 * * 1 :t-:1-t-±$1!;,, OPERER LEVER HINGE STUD 20 10727 * * 1 :;t-7 -t-±$1!;,, 7 :L Jv I- FELT 
21 10573 * * 1 Jt,al>tl(; SET SCREW 7/32~32 L=11. 0 22 15051 * * 1 ;h v}ljtj~ -/Jf :f- BOBBIN CASE LEVER LINK 23 15040 * * 1 'fJ v <m> HOOK COMPLETE 
24 16407-01 * * 1 M-tJA HOOK 
25 16407-07 * * 1 ht~~ti THREAD GU l DE 
26 16407-08 * * 2 11:!IJ t.l t; SCREW 
27 16407-05 * * 1 tt~~ NEEDLE GUARD 
26 16407-06 * * 2 11: al) tl (; SCREW 
29 15040-02 * * 1 ~;b .... BOBBIN CASE COMPLETE 30 15040-10 * * 1 ~illll-'r'f :f- BOBBIN CASE TENSION SPRING 
31 16407-11 * * 1 .JHl'lr 1 t:t-Jt.!l)t.1 t; SET SCREW 
32 16407-12 * * 1 ~i1ff 1 '" HPFrtl e TENSION REGULATING SCREW 
33 15040--03 * * 1 ~:JJvjfpl HOOK GIB 
34 16407-04 * * 3 ~jJvjfpA.lt&'J t.l t; HOOK GIB SCREW 
35 15041 * * 1 ,r- I! ;,, BOBBIN 
36 15052 * * 1 :t 1 JI,,'/'-'.) OIL GAUGE 
37 11131 * * 1 ,t ,f Jv'f'-V~~1f.f 7' OIL GAUGE GUIDE TIIBE 
38 15093 * * 1 ~~t1)Y1 -"(Jv OIL REGULATING SCREW 
39 15094 * * 1 01) ;,, ti o-RING 
40 10629 * * 1 ~lllll® y ,{ -"( .fl, .It 9> tl t; SET SCREW 1/8X40 L=S. 0 ; 

41 15048 * * 1 ~I!;,, ',-J. ,t-?'t- BOBBIN CASE LEVER 
42 10677 * * 1 9 ,>' ,:,'(- WASHER 
43 10650 * * 1 * -?' r-±tt.u:Ni n 1; SCREW 3. 4X36 L=6. 0 
44 11145 * * 1 jJ V ±hi*f'tlt :b 7 -(J:) PI NCH SLEEVE (UPPER) 
45 11146 * * 1 ;#;J -Y ± {d1ff<t It :IJ 7 - (7') PINCH SLEEVE (UPPER) 
46 11144 * * 1 jJ ~ ±~Ai1ff<tlt tit; PINCH SLEEVE SCREW 7/32X32 L=32.0 47 10647 * * 1 9,. y'(- WASHER 
48 10646 * "' 1 11 -Y ±$11: !/J ti e SCREW 6. 75 X 24 L=28. 0 
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r 

:IJ x±~ (ii), :IJ ~ 
HOOK SADDLE CLEFT), HOOK 

43 

"I 
42~ 

41 

36 

3 

~ 14 

1/ I 
L 

4 

34 

~· 31 

~29 1 
~ ~\ 

~~30 32 

38 
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jJ x ± i:t (li:) " jJ x 
HOOK SADDLE(LEFT)-. HOOK 

NO $.17.ilf-iii- 339RBL 255RBL J:U/1: ~~ PART NO -25 -25 QTY PARTS NAME 

1 15520 * 1 !J "( ±$(;!£) HOOK SADDLE (I.EFT) 
2 15092 * 1 v-1- ,t? k :., PACKING 
3 15521 * 1 fl "(±$lift;, :., !I (ti:) OIL PRSERVIOR(LEFT) 
4 15007 * 7 J.l:b'Jt.1 t:, SCREW 9/64X40 L=10. 0 
5 15095 * 1 :f.lA±~;t;, Ji,(.t) BUSHING (UPPER) 
6 11176 * 1 J.l:NJ tJ t; SCREW 7/32X32 L=5. 5 
7 
8 10657 * 1 ,j,-¥ >.:- HOOK DRIVING PINION(SPIRAL) 
9 10658 * 1 fl'l:jl}.kNJ t.l t; POSITION SCREW 1/4X32 L=5. 5 
10 10767 * 1 11:b'J t.l t SET SCREW 1/4X32 L::4. 5 
11 10644 * 1 ? ,. v'I'- WASHER 
12 15096 * 1 jJ NJ±$ )l ;, JI, ("F) BUSH I NG (LOWER) 
13 11176 * 1 11:N>t.l t:, SCREW 7/32X32 L=5. 5 
14 15049 * 1 :t-:1 t-±$ BOBBIN CASE OPENER LEVER 
15 10651 * 1 .Y) ,,, t.l IC ::, OPENER LEVER DRIVING SCREW STUD 
16 10727 * 1 d);J)•t.iit:..-;7.x.Jl,f- FELT 
17 10652 * 1 ;- , I- NUT 11/64X40 
18 11137 * 1 :t-:tt-±$1! ::,,q :1 HINGE STUO OIL FURNISHING TUBE 
19 15050 * 1 :t-:tt-±$1!::, OPERER LEVER HINGE STUO 
20 10727 * 1 :t-:1 t-±$1!::, 7 .x. JI, I- FELT 
21 10573 * 1 11: d) t.l t SET SCREW 7/32X32 'L=l 1. 0 
22 15051 * 1 :t.J 'Y~ii!i..il If :I- BOBBIN CASE LEVER LINK 
23 15040 * 1 1J "( (;ffl) HOOK COMPLETE 
24 16407-01 * 1 *:f.JA HOOK 
25 16407-07 * 1 *~!*If& THREAD GUIDE 
26 16407-0B * 2 11: NJ t.l t; SCREW 
27 16407-05 ·* 1 *f~t& NEEDLE GUARD 
28 16407-06 * 2 11: II) t.l t; SCREW 
29 15040-02 * 1 Fl jJ "( BOBBIN CASE COMPLETE 
30 15040-10 * 1 ~a/ll-r't :f. BOBBIN CASE TENSION SPRING 
31 16407-11 * 1 jj\n/q-r'' iJ.l:d> n t SET SCREW 
32 16407-12 * 1 ~m=r,, Hft.:r-t.i r; TENSION REGULATING SCREW 
33 1504o-o3 * 1 ~:f.J'Y1f!IA. HOOK GIB 
34 16407-04 * 3 ~jp1f!IA.J.l:.Y> n i; HOOK GIB SCREW 
35 15041 * 1. ;I{ IC :;, BOBBIN 
36 15052 * 1 :t.fJl.-'/-'.I OIL GAUOE 
37 11131 * 1 :t .f Jl, '/ - ;!~I'-) J{ .f -f OIL GAUOE GUIDE TUBE 
38 15093 * 1 llft~ffll;," .f "'JI, OIL REGULATING SCREW 
39 15094 * 1 0 ') ::, !I o-fllNG 
40 10629 * 1 lift~ffllY .f "< Jt.-J.l:N> ti(; SET SCREW 1/8X40 L=8. 0 
41 15048 * 1 ;j{ ~::, ~-7, :t-:1;-- BOBB IN CASE LEVER 
42 10677 * 1 ?!l'v'(- WASHER 
43 10650 * 1 :t-:t t-±~J.l:11> n i; SCREW 3. 4 X 36 L=6. 0 
44 11145 * 1 7.1 'Y ±~iitM It !I 7-(.t) PINCH SLEEVE (UPPER) 
45 11146 * 1 7.J 'Y ± f!til{;f' It :IJ 7 -("F) PINCH SLEEVE (UPPER) 
46 11144 * 1 jJ 'I' ±$.{;flt tl (; PINCH SLEEVE SCREW 7/32X32 L=32. 0 
47 10647 * 1 ? o/ '>''{- WASHER 
48 10646 "' 1 :;/P±$J.l:.11Jt1 t; SCREW 6. 75 X 24 L=28. 0 
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9Ffffi 
TENSION 

339RLB-25 

20 

255RBL-25 

20 

21 

8 

12 

8 

9 
12 

14 



iJj}.:.F-~ 
TENSION 

NO lllli\M!t{;-
PART NO 

1 109610-A 
2 19421 
2 10961 
3 10957 
4 10793 
4 10952 
5 19531 
5 19531 
6 19532 
6 19532 
7 19533 
7 19533 
8 28206 
8 28206 
9 19513 
9 19513 

10 19512 
10 10962 
11 10689 
11 10953 
12 10694 
12 10694 
13 8118319 
13 8144682 
14 19534 
15 10678 
16 19422 
17 10690 
l8 10650 
19 
20 15062 
20 15517 
21 15055 
22 10720 

339RBL 255RBL §&JI 
-25 -25 QTY 

* * 1 

* 1 

* l 

* 1 

* l 

* l . 

* 2 

* 4 

* 1 

* 2 

* 1 

* 2 

* 1 

* 2 

* 1 

* 2 
* 1 

* 1 

* 1 

* 1 

* 1 

* 2 

* 1 

* 1 

* * 1 

* * 1 

* * 2 

* * 1 

* * 1 

* 1 

* 1 

* * 1 

* * 1 

.SM~ PARTS NAME 

i!H·t&ifl (<!,1.4) TENSION BRACKET COMPLETE 
lJIH·t& TENSION BRACKET 
aN=ft& TENSION BRACKET 
;ft!g:> -0 !I) ff: l' :., TENSION RELEASE PIN 
;ftig:, -0 !I) ff: I: :,, (.fll) TENSION RELEASE PIH (LONG) 
*ig:, .o !l)fjt 11 :,, (fU TENSION RELEASE PIN (LONG) 
illa=f.DII. TENSION DISC 
n,llj=f.llll. TENSION DISC 
:J.L-.llll. TENSION RELEASE WASHER 
:J.L-.llll. TENSION RELEASE WASHER 
iM f.P· 7 !! :., !I ( 4> 1. 4) TENS I ON SPRING 
iifll:@A 7 !) :., !I (4>1. 4) TENSION SPRING 
o-v'YI-Al-'Ylf- NUT WASHER 
ll-v:-t)-Af-'YH- NUT WASHER 
o-v <;I I- -J" ::-',. NUT l/4X40 
o-v 'Y 1- -J" 7 I- NUT 1/4X40 
*tfiTfG <'1i) THREAD OONTROLLER STUD 
*~-=ft$<) THREAD OONTROLLER STUD 
;Ml A 7" !) :., !I THREAD CONTROLLER SPRING 
*51 A :f' IJ ::, !I THREAD OONTROLLER SPRING 
=mm THREAD OONTROLLER DISC 
=•m THREAD OONTROLLER DISC 
=ll.llllJJ::IIJ tl I; SCREW 3/32X56 L=12. 2 
=li.llll.JJ:!l)tll; SCREW 3/32X56 L=12. 2 
o-v"r-J"::-'f- NUT 
*~ -0 Nit& TENSION RELEASE PLATE *~ -0 li>t&fll:tl t; SCREW 
A -;f !) ;.,p-~ THREAD OONTROLLER SPRING STOP 
A 7" !) :., !I ~.It Ii) b t; SCREW 3. 4X36 L=6. 0 

**Ht THREAD RETAINER 
**Ht THREAD RETAINER 
**ilr.LtN> b (; SCREW 11/64X32 L=9. 0 *~ -0 !I) I!:.,({!{) TENSION RELEASE PLATE ROD 

22 



*ft5m 
LUBRICATION 

23 



~j}ij 
LUBR I CA Tl ON 

NO ff!!,\'Mi~ 339RBL 255RBL f&ll ~4!i PARTS NAME PART NO -25 -25 QTY 
1 15063() * * 1 I! :::.-JI, 1- "--1' (i!ff) OIL TU8E AND OIL WICK 3 150B7 * * 1 I! ::;;. - JI, t ;J. - :qljl .l (A) RETAINER 
4 6333 * * 1 .ti: .I? tl (; SCREW 9/64X40 L=6.5 5 150670 * * 1 I! =--JI,.,. .:t.-1' (fill) OIL TUBE AND OIL WICK 
8 15088 * * 1 I! =--JI,+ .:i.-7'¥1' .t (8) RETAINER 
9 6333 * * 1 .11:d> tl f; SCREW 9/64X40 L=6.5 
10 15085 * * 1· I! .::.-11, -t "--1'¥1' .t (C) RETAINER 
11 6333 * * 1 .11:.11) tl (; SCREW 9/64X40 L=6.5 
12 150640 * * 1 I! :::. - JI, .,. "- - 1' (ill) OIL TU8E AND OIL WICK 
15 15097 * * 1 I! .::.-Jv 1- "'-'1¥1' .t (D) RETAINER 
16 6333 * * 1 .11:d>tlt SCREW 9/64X40 L=0.5 
17 15077 * * 1 ~-:, i:5a19:.,7 BED OIL TUBE Cl.AMP 
18 11106 • * 1 5813':., 7 7 "'JI,~ OIL FELT 
19 11108 * * 1 .ti: .I? t.l f; SCREW 1/4X32 L=13. 0 
20 11085 * * 1 '"fljlp< ? JI, ilbtt OIL STOP SCREW 7/16X28 21 11069 * * 1 T-Wl )I ? JI, 7 .:t. JI, ~ OIL FELT 
22 11070 * * 2 j! \I ~;e ;, Jv5fflft OIL STOP SCREW 7/16X28 23 11071 * * 2 5ffltttt '!' a\' :., PACKING 
24 11069 * * 4 i! \I ~,)I>' JI, 7 .x. JI, I- OIL FELT 

24 



ut~~ 
ACCESSORIES AND ATTACHMENTS 

5 

26 

~ ~ ~~ ~ 32 31 · 30 28 

~ 
29 

36 

ft1 
10 

9 

25 

(fl 
38 

~ 
34 

~o 

~39 

\ 

25 

12 
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1If1/I~ 
ACCESSORIES AND ATTACHMENTS 

NO il!A'Mi~ 339RBL 255RBL ~· ~t PARTS NAME PART NO -25 -25 QTY 
1 35254 * * 1 ~.lI-C -I! o/ I- THREAD UNWINDER COMPLETE 
2 11887 * * 4 ~ $' ;,s'l: NACH INE REST 
4 6055 * * 4 tr NAIL 
5 11886 * * 2 ~ 1/ ;, t ;, t?'§t NACHIN HINGE CONNECTION CUSHION 
6 6055 * * 4 II NAIL 
7 11885 * * 2 ~ $,-:,., t;, ~ MACHIN HINGE CONNECTION 
8 81301-L * * 1, ilil~lt DRIP 
9 15081 * * 10 *tlt DRIP PAN NAIL 
10 15082 * * 1 ili!V' A, DRIP PAN DRAIN JAR 
11 10735 * * 1 V tf _tlf -I! o/ ~ KNEE LIFTER COMPLETE 
12 61302-L * * 1 it CHAIN BELT 
13 81303-i.. * * 1 ? ')-!r POTHOOK 
25 N0122 * * 3 it NEEDLE 
26 15041 * * 4 ;jf I! y BOBBIN 
27 8121 * * 1 f 7 1 ,<-(,J,) SCREW DRIVER (SMALL) 
28 8120 * * 1 f 7 1 1f-(ip) SCREW DRIVER(NIDDLE) 
29 8118 * * 1 f 7 1 ,<-(:;f;:) SCREW DRIVER(LARGE) 
30 10747 * * 1 1'.ffl v Y -t (1/161 Y -t) WRENCH 
31 11487 * * 1 -fa;fi(j v Y -t (3 ~ ')) WRENCH 
32 11969 * * 1 -fa:IA v Y 1- (2. 5 ~ IJ) WRENCH 
34 8125 * * 1 -~~ OILER 
36 11193 * * 1 ill! OIL 
37 
36 10746 * * 1 ~ff;/-vY,f DOUBLE HEAD WRENCH 
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PARTS AVAILBLE AT EXTRA CHARGE 
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.8U31;~ 
PARTS AVAILABLE AT EXTRA CHARGE 
NO tlllsWiifi} 339RBL 255RBL ltfl mi~ PART NO -25 -25 QTY PARTS NAME 
1 15098 * * 1 A Ji, r tr- f BELT GUARD 2 11162 * * 2 ii: 9) tl (; (J:.) SCREW 3.4X36 L=5.4 3 10650 * * 1 11:ll> tl t; ff) SCREW 3.4X36 L=6.0 4 11142 * * 1 '7,:I.,,~- WASHER 5 15099 * * 1 A JI, r :I;'- f (_t) ;f.J'(- BELT GUARD (TOP) COVER 6 12418 * * 2 11:N>tl(; SCREW 13/64X32 L=9.0 7 15121 * * 1 ,,:JI, r n<- f CF) )11<- BELT GUARD (BOTTOM) COVER 8 15122 * * 1 "'" ~ iJ<- r CF) JJ ,<-(,J,) BELT GUARD (BOTTOM) COVER (SMALL) 9 11830 * * 1 J.f:/1.1 tl (; SCREW 9/64X40 10 f5os1 * * 2 *tl {; SCREW 11 16287 * * 2 ? o/ .,,~- WASHER 12 10995-01 * * 1 7 ,{ :--t,<-h'- ~- FINGER GUARD 13 10749 * * 1 J.f:/1.1 tl (; SCREW 3.4X36 L;11.0 14 10677 * * 1 'Jo/$'~- WASHER 15 10937-01 * * l 7 1 ;,,t,:-t,t- F FINGER GUARD 16 10749 * * 1 .It/I.I tl (; SCREW 3.4X36 l=11.0 17 10677 * * 1 '7,:, $'~- WASHER 
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MAIN office 

131 W. 25th Street 

New York, NY 1000 I 

Tel: 212-741-7788 

Fax: 212-741-7787 

e-mail: consew@att.net 

Consolidated Sewing 
Machine Corp. 

Website: www.consew.com 

Miami.FL 

4013 N.W. 79th Avenue 

Miami, FL 33166 

Tel: 305-471-0200 

Fax: 305-471-0243 

e-mail: miamisales@consew.com 

Los Angeles, CA 

2320 South Hill Street 

Los Angeles, CA 90007 

Tel: 2 I 3-745-8844 

Fax: 213-745-8855 

e-mail: lasales@consew.com 






